DYNAMO N THE APOLLO SERIES ~ MODEL NO. 2100F
= IR STRIES INSTALLATION MANUAL

DYNAMO INDUSTRIES

880 Taylor Creek Drive, Suite 122
Ottawa, ON K1C 1T1

Canada

Toll free: (800) 790-0034 (Canada & US)
Local: (613) 845-0910

Fax: (613) 845-0914

Last updated 05/2007



%% DYNAMO THE APOLLO SERIES
‘--":'__ S INDUSTRIES INSTALLATION & MAINTENANCE INSTRUCTIONS

|

MODEL NO.

2100F PAGE1 %{% _

Features

The Apollo series is the 21st Century merry-go-round.
Our special bearing system controls the rotation speed so
that the children can safely enjoy the same exhilarating
experience as a merry-go-round.

The 2100-F features Dynamo DX Technology which
includes the highest steel content and the strongest
connection materials in the industry, including a steel-wire
core in our edge ropes and connection points crushed in
place with over 75 tons of pressure to ensure long life of the
games and maximum safety for the children. The solid-deck
floor provides a safe place for children of all ages or abilities
to join in the fun.

Dynamo Rotating Climbers help bring movement,
balance, exercise and fun back into the playground.

Ages: 5to 12 years
Capacity: 35 children
Size: D: 11'/ 3.4m

H: 13'/4m
Use zone: D: 23"/ 7.0m

DYNAMO

TECHNOLOGY

o
-
L S

Homepage: www.dynamoindustries.com, E-mail: info@dynamoindustries.com, Phone: 1-800-790-0034 . %{? ;

Figure-1: Completed Apollo with Floor

h

Last updated 05/2007



DYNAmOZ\

THE APOLLO SERIES
Safety area

MODEL NO. 2100F PAGE 2

Figure-1: Install

Safety area

The requirements for space and safety clearances are taken from
BS-EN 1176-1/ ASTM-F1487 / CSA Z614

The use zone for rotating play equipment shall extend no less
than 72 in. (1830mm) from all sides of the play structure.

35'

6

\ Protective Surfacing Zone /

Non Encroachment Zone
N \(Required by CSA standards only)/ .

S e

_—

Figure-2: Safety area

Last updated 05/2007



INDUSTRIES Foundation Layout

DYNAM&)\\ THE APOLLO SERIES  MODEL NO. 2100F PAGE 3

Foundation 35

Measure location of game and dig a T T~

hole 5' x 5' x 4' 10" deep centered on s S
the center of the game. e 23 hN

/ P \

5

Y

Protective surface

Figure-3: Foundation layout

Last updated 05/2007



INDUSTRIE Overall Assembly

DYNAM&)\\ THE APOLLO SERIES ~ MODEL NO. 2100F paces | &

Overall Assembly

UPPER NET 63 Assemble the parts in the following order:

1. Attach the upper net to the post head

2. Attach the ring to the net

3. Attach the spider net to the ring and the
collar

4. Attach the lower net to the ring

5. Temporarially support the lower net by
tying it to the middle ring before lifting the
assembly

6. Assemble base and angle braces

SPIDER NET

ALUMINIUM RIN

... cont'd next page

LOWER NET

PAINTED STAINLESS POST

W
/Zl/!/!/!/.

ALUMINIUM RING, DECK //: |

.

Figure -4: Overall Assembly

BERRA T

= l} )/ : !
GALVANIZED POST | \\
| X

Last updated 05/2007



_ 4& : DYNAM&)\\ THE APOLLO SERIES MODEL NO. 2100F PAGE 5 _ EL»
B INDUSTRIES Overall Assembly ¥ & “ e
NYLON SLING
7. Screw the eye bolt to the top of the galvanized \ EYEBOLT
post
8. Lift the assembly and place the post into the I s
assembled base. Use a backhoe with nylon strap or i
chain with safety hooks
9. Level the post and fill with excavated ground,
recompacting excavated ground / / \
10. Install the protective surface / \
11. Assemble the lower ring and deck, attach to f% // / \ \\
lower net.
12. Attach deck to collar on the post / \ //// / f’ X\“ \\\\
13. Remove eye bolt and install the cap / \\ / / [/ “ \ \
[ T
/BBl TR
ST, )
ST AW | Figure6
[HEEIRRR
[ EIRRN
/NN U\ /RN

Figure-5

Last updated 05/2007




DvNamOZ\

THE APOLLO SERIES MODEL NO.
PAGE 6
Aluminum Top Ring 2100F

NYLON JOINT SLEEVE

O (((. 12 fasteners on the top

M8 X L33 CARRIAGE NUT

HALF ALUMINIUM RING

Last updated 05/2007



DYNAmMORZ\

THE APOLLO SERIES MODEL NO. L
PAGE 7 2k
Upper Net Assembly 2100F b v

SPIDER NET

M10 NUT, WASHER

COLLAR
M10 X L35 HSCS BOLT

/ NET

Figure-9

HALF ALUMINIUM RING

et Tl

Attach the ring to the upper net
Attach the spider net to the ring and the collar

Last updated 05/2007



2

2100F PAGESs

MODEL NO.

THE APOLLO SERIES

Deck assembly

A\

INDUSTRIES

o

DYNAM

ALUMINIUM RING

Figure-10

PVC COATED FLOOR

M10 X L90 HSCS

M10 X L25 HSCS BO
M10 NYLON LOCK

M10 NYLON LOCK NUT, WASHER

M12 X L35 BOLT

HALF FLOOR COLLAR

M12 NUT, WASHER

Last updated 05/2007



INDUSTRIES Lower net assembly

?{? . DYNAM&)\\ THE APOLLO SERIES ~ MODEL NO. 9100F PAGES

UPPER RING

BALL JOINT
NET 1

Figure-12

Figure-11

]
=

LOWER FLOOR RING

Last updated 05/2007



INDUSTRIES Base assembly

DYNAM&)\\ THE APOLLO SERIES ~ MODEL NO. 2100F PAGE 10 % _

M12 X L35 BOLT

M12 NUT, ‘ Z/ BASE HALF COLLAR

ANGLE BRACE

M12 NUT, WSHR

M12 X L35 BOLT

BASE PLATE

Figure-13

Last updated 05/2007



DYNAM&)\\ THE APOLLO SERIES  MODEL NO. 2100F PAGE 11

INDUSTRIES Cap assembly

POST CAP

M10 X L25 HSCS BOLT

BALL JOINT
““ <§Uﬂ )

Remove the eye bolt
Install the cap with HSCS bolt

Last updated 05/2007



1: galvanized post

2: stainless steel painted post
3: post cap
4: upper net
5: spider net

6: lower net

7: aluminium ring (®1890)
8: aluminium ring (®3300)

THE APOLLO SERIES
Parts list

9: PVC coating floor
10: nylon joint

11: half collar

12: half collar (deck)
13: eye bolt

14: M10 X L25 HSCS bolt

15: M10 X L90 HSCS bolt

16: nylon lock nut (M10),washer

MODEL NO.
2100F PAGE 12| sdfe..

Last updated 05/2007



2100F PAGE 13

MODEL NO.

o
=
[
o
(%)
O
3
3
@)
[a
<
n
I
T

-
2
(2]
+—
—
©
[a

A\

INDUSTRIES

o

DYNAM

23: base half collar

17: M12 X L35 bolt

24: M12 X L35 bolt

washer

19: M8 X L55 fix bolt

18: M12 nut

25: M12 nut,washer

20: M8 X L33 fix nut,washer

22: angle brace

Last updated 05/2007





